an E e

1

il S s &E T s &m -

r

G =N En Em

Feasibility Study Report
Cumberiand Bay Sludge Bed - Wilcox Dock
Operable Unit No. 1

Work Assignment No. D002520-32

Prepared for:

"_N\FONMCQ,)

m"’

SUPERFUND STANDBY PROGRAM
New York State

Department of Environmental Conservation
50 Wolf Road
Albany, New York 12233

Prepared by:

Rust Environment & Infrastructure
12 Metro Park Road
Albany, New York 12205



Feasibility Study Report
Cumberland Bay Sludge Bed - Wilcox Dock
Operable Unit No. 1

Work Assignment No. D002520-32

Prepared for:

State Superfund Standby Program
New York State
Department of Eﬁvironmental Conservation
50 Wolf Road
Albany, New York 12233-7010

Submitted By:

Rust Environment & Infrastructure
[...]
Overall Protection of Human Health and the Environment

_ This alternative would effectively isolate contaminated sludge, provide protection against migration
of PCBs to surface water through maintenance of an inward gradient, and greatly limit the potential
for exposure. Overall protection of human health and the environment is high compared to
Alternative 1. However, under this alternative approximately 4 to 5 acres of shoreline habitat would
be destroyed to allow construction of the shoreline CDF. These habitats could not easily restored
in this area.

Short-Term Effectiveness

Community, worker and environmental protection: This alternative would require removal and
processing of a significantly larger volume of sludge than for Alternative 2a. This would pose an
increased potential for short-term risks since the sludge adjacent to Wilcox Dock may contain the
highest levels of PCBs in the sludge bed area. Potential for impact to the community, workers or
the environment would be present during sludge removal activities. Supplying workers with proper
personal protective equipment, monitoring air and water quality during sludge removal, transport
and disposal and water treatment, and employing engineering controls, as necessary, would mitigate
exposure risks.

Long-Term Effectiveness and Permanence

Residual risk: The long-term risk of exposure for this alternative is relatively low. The affected
sludge bed materials would be adequately contained and isolated in place within the CDF.
Assuming proper functioning of the CDF, the risks to potential future receptors due to migration of
or direct contact with contaminated sludge bed materials is mitigated effectively. Migration of PCBs

Rust Environment and Infrastructure Page 4-16
G:\CUMBLAND\FINALFS\SEC4-0.CH4 - April 25, 1997 39304.10004



Feasibility Study
SSP - NYS Department of Environmental Conservation

through the CDF would be negligible due to the low permeability of the CDF walls, floor and cap.
Drainage controls would aid to prevent erosion of the cap.

As the affected sludge bed materials are not treated, a failure or breach of the CDF would result in
the reoccurrence of health-based or ecological risks. The considerable thickness of the cap

(approximately 5 feet) and the use of appropriate land use restrictions would significantly reduce the
potential for a CDF breach. : '

Adequacy of controls: A CDF should, in all probability, achieve its performance requirement of
preventing direct contact to future potential receptors. Implementation of and compliance with land
use restrictions and long-term maintenance obligations would aid in preserving CDF integrity
(permanence) and limiting exposure. Long-term maintenance activities, including annual visual
inspection of the CDF cap, crack and surface repair, as necessary, would ensure CDF integrity.

Reliability of controls: With proper construction and long-term maintenance the CDF would provide
a highly reliable isolation barrier to potential future receptors. It is anticipated that with proper
maintenance, the CDF should last indefinitely.

* Reduction of Toxiciiy, Mobility, and Volume Through Treatment

A reduction in contaminant mobility (primarily by wind and water erosion) would be achieved by
isolating the sludge in a CDF. There would be no reduction in the toxicity or volume of the
contaminants.

Implementability

Administrative: Implementation may not be possible because under 6 NYCRR 608 and ECL Article
15, filling of a water body (in this case only along the shoreline of Cumberland Bay) in such a
manner that natural resources would be lost or impacted would not be permissible if a reasonable
alternative to filling is available (i.e., removal of the sludge bed). This alternative would require
approval by an EPA Regional Administrator that the disposal facility meets the requirements of
TSCA Part 761.60(a)(5)(iii). Demonstrating consistence with the USACE Nationwide Permit
Program and the NYS Coastal Management Program may be difficult due to issues related to natural
resource damage along the shoreline due to construction of the dry CDF. Gaining access or
ownership of shoreline property for construction of the shoreline CDF could present administrative
difficulties.

Technical: The technologies to be used during this alternative have been implemented at sediment
removal sites. The CDF could be constructed using readily available material and equipment.
Providing that the CDF is periodically inspected and repaired, it provides a high degree of reliability.

Cost

A summary of the estimated costs for Alternative 2b and a comparison with the costs associated
with other alternatives is provided on Table 4-1. The summary of estimated costs is supplemented

Rust Environment and Infrastructure Page 4-17
G:\CUMBLAND\FINALFS\SEC4-0.CH4 - April 25, 1997 39304.10004



Feasibility Study
SSP - NYS Department of Environmental Conservation

by Table 4-2, Sludge Removal and Processing Costs; Table 4-3, CDF Construction Costs; and Table
4-4, Water Treatment Costs.

Community Acceptance

This alternative would likely achieve varying degrees of community acceptance. Although it will
meet the remedial action objectives, provide more confidence regarding long-term effectiveness than
Alternative 2a, potentially be used for limited recreational purposes (i.e., docks could be constructed
along the shoreline berm and the surface of the CDF could used for picnicking or walking), a
segment of the community may still object to the intentional destruction of a natural habitat for
construction of a landfill adjacent to the Bay. The aesthetically pleasing wetland/shoreline habitat
once present in the area occupied by the CDF would be eliminated.

4.2.4 Alternative 3 Series - Removal and Off-Site Disposal
4.2.4.1 Description

This suite of off-site disposal alternatives (Alternatives 3a, 3b, 3¢, and 3d) have been grouped and
will be described and assessed together since the main difference between them is disposal costs.

Removal of the Sludge Bed

As discussed under Alternative 2a, options are available for sludge removal, including hydraulic
dredging or dewatering/dry excavation. Similar to Alternative 2b, for the purposes of comparing
sludge removal costs, the Alternative 3 Series is based on the assumption that submerged sludge will
be removed by hydraulic dredging (with dry excavation limited to shoreline and shallow water
areas). The relative costs between sludge removal through primarily hydraulic dredging were
compared to the costs for removal of sludge through primarily dry excavation or a combination of
hydraulic dredging and dry excavation. This comparison is described in Appendix A, Attachment
A-1.5. Hydraulic dredging (with dry excavation limited to shoreline and shallow water areas) was
shown to be the most cost effective although the costs are close enough that dry excavation would
be considered during design.

Prior to dredging, 2,800 feet of temporary sheet pile would be installed along the perimeter of the
dredge area to provide a lower energy hydraulic environment in which to perform dredging. The
alignment of the sheet pile wall is shown on Figure 4.1. This would allow the dredge to be more
stable in the water enhancing precision dredging techniques. If resuspension results from dredging,
the sheet pile wall would also limit transport of suspended sludge material. The design of the
dredging program would provide a performance specification to minimize turbidity and suspended
solids concentrations in the immediate area of the dredge.

Resuspension data, and other pertinent baseline data required for determining appropriate control
methods and monitoring criteria, would be collected during startup activities. These data would be
used to select appropriate engineering controls and develop a monitoring program to evaluate surface
water quality and rates of resuspension during the dredging program. If significant resuspension

Rust Environment and Infrastructure Page 4-18
G:\CUMBLAND\FINALFS\SEC4-0.CH4 - May 13, 1997 39304.10004



Feasibility Study
SSP - NYS Department of Environmental Conservation

occurs, options for controlling the migration of PCBs in the surface water include installation of
booms (to control floating material such as wood chips), silt curtains, Portadams™ or temporary
sheet piles.

The volume of sludge to be removed under the Alternative 3 Series is approximately 93,000 cy. The
dredge rate of 500 cy/day, proposed under Alternative 2b was used which assumes removal of
93,000 cy in 6 months (see Construction Timeline on Figure 4.8). For the purpose of this FS it is
anticipated that two, 1,000 gpm capacity Mudcat-type dredges, capable of entering shallow areas
(approximately 2 foot minimum draft) and equipped with a horizontal auger, cutter head or suction
head would be used for sludge bed removal. This estimate would include dredging during two
dredging (summer) seasons.

The volume of the shoreline materials requiring removal (estimated to be 7,900 cy) and the removal
techniques (dewatering using a separation barrier and removal using land-based or barge-mounted
mechanical excavators) would be the same as discussed for Alternative 2a.

Performance monitoring for dredging and shoreline excavation would include collection of samples
- from the upper 6 inches of the sediments after completion of sludge bed removal to confirm that the
remedial action objectives have been achieved. At locations where residual sludge is identified,a
determination will be made if additional dredging or lake bottom restoration (via placement of
approximately one foot of sand) is necessary. Samples would be collected at similar locations as
used during the SC. Long-term monitoring of fish and other media would be performed to measure
the effectiveness of the remedial action on reducing PCB concentrations in fish as well as meeting
all of the remedial action objectives for the Site.

Sludge Dewatering

The hydraulic dredging process would reduce the solids content of the sludge from approximately
30% (based on testing results of untreated sludge) to approximately 5% due to the significant
addition of water resulting from slurrying. An evaluation of sludge dewatering methods including
gravity drainage and filter pressing was conducted and indicated that due to the relatively high
disposal costs, the method that most efficiently dewaters the dredge slurry should be used for the off-
site disposal alternatives. Laboratory bench-scale testing indicated that filter pressing would be the
most efficient dewatering method, reducing the slurry from 95% to 55% moisture content. This
process would include addition of solidification agent on a 5% basis and is estimated to reduce the
volume of the dredged sludge from 93,000 cy (in place) to 60,000 cy. Polymers or filter pre-coats
may be used to increase the efficiency of the filter pressing process.

Water Treatment System

Laboratory testing of water produced through the process of filter pressing the untreated sludge
samples indicates that treatment for PCBs and carbon oxygen demand (COD) would be required.
The treatment system would be comprised of the following series of components:

Rust Environment and Infrastructure Page 4-19
G:\CUMBLAND\FINALFS\SEC4-0.CH4 - April 25, 1997 39304.10004



=3

Feasibility Study
. SSP - NYS Department of Environmental Conservation

aeration;

polymer/alum application;
flocculation and clarification;

sand filtration; and

o granular activated carbon filtration.

Water would be tested prior to and after treatment to evaluate performance of the system and to
ensure that New York SPDES criteria are met. Final discharge of the treated water would be directly
to the bay or to the local POTW. If water is discharged to the bay, construction of an outfall
structure and placement of the outfall outside the dredge area may be necessary to reduce erosion
and potential resuspension of sediment. For purposes of the cost estimate, it is assumed that water
will be discharged to the bay.

Off-Site Disposal

The volume of sludge to be transported for off-site disposal is estimated to be 60,000 cy (80,000
tons) assuming all of the sludge is dewatered using the filter press. Costs were compared for
disposing the material at a variety of facilities.

Alternative 3a assumes that all of the removed sludge would be characterized as non-hazardous
waste (i.e., composite samples of filter cake or excavated sludge would contain less than 50 ppm of
PCBs). An evaluation of transport options, including truck, rail and barge indicated that trucking
would be the most practical and cost effective method. The sludge would be transported by truck
to a Part 360 permitted solid waste landfill.

Alternative 3b assumes that all of the sludge would be characterized as a TSCA/RCRA hazardous

waste (i.e., testing results over 50 ppm). Consequently, all sludge would be transported to a
TSCA/RCRA permitted landfill.

Alternative 3¢ assumes that all of the sludge would be characterized as a TSCA/RCRA hazardous
waste requiring complete destruction at a permitted incinerator. Consequently, all sludge would be
transported to an incinerator permitted for destruction of PCB soil.

Alternatives 3a, 3b and 3c represent the extremes in terms of costs relative to how the sludge
material is disposed. Alternative 3¢ (incineration) permanently destroys the contaminants, thereby
reducing their toxicity, volume and mobility. However, the high cost of this alternative (>$100
million) is prohibitive. Limited sampling of the sludge during the SC and previous investigations
indicates that the majority of the sludge is likely to be characterized as non-hazardous. Alternative
3d assumes that 90 percent of the sludge would be non-hazardous and suitable for disposal at a Part
360 permitted solid waste landfill and 10 percent would require disposal at a TSCA hazardous waste
landfill. Alternative 3d is considered a realistic estimate of the remedial costs based on limited
sludge bed PCB concentration data. Since solid, commercial and hazardous waste landfills are
available that could accept the removed sludge bed materials, Alternative 3d remains as a viable and
reasonable remedial alternative.

Rust Environment and Infrastructure Page 4-20
G:\CUMBLAND\FINALFS\SEC4-0.CH4 - April 25, 1997 39304.10004



Feasibility Study
SSP - NYS Department of Environmental Conservation

4.2.4.2 Assessment
Compliance with SCGs

This suite of alternatives would comply with TSCA and RCRA disposal requirements in accordance
with the PCB concentrations detected in the removed sludge. All sludge containing PCBs would
be removed from the Site.

Construction of temporary containment walls for dewatering would require meeting the provisions
in 6 NYCRR 608. Fill associated with wall construction would not have a significant long-term
impact on natural habitats located in the vicinity of the Site. Short-term impacts to natural resources
related to dewatering of contained areas and dredging or excavation of sludge would be mitigated
through restoration methods.

- Requirements under the USACE Nationwide Permit and NYS Coastal Management Program would
be met. Temporary use of the dock for sludge dewatering and water treatment would require
approval from the NYS Thruway Authority.

Overall Protection of Human Health and the Environment

This suite of alternatives would include permanent removal of contaminated sludge from the Site,
_providing the highest level of overall long-term protection to human health and the environment.

Short-Term Effectiveness

Community, worker and environmental protection: Similar to Alternative 2b, this alternative would
require the removal and processing of a significantly larger volume of sludge than for Alternative
2a. This would pose an increased potential for short-term risks since the sludge adjacent to Wilcox
Dock may contain the highest levels of PCBs in the sludge bed area. Potential for impact to the
community, workers or the environment would be present during sludge removal activities.
[...]
PROJECT _ (umbechnl Bon GW) @.chosin v Dch  Reviewed By Date
~ ;

b Approved By Date
A —
K2e 2 | T
N el > - - X

2 _

e
N3

-
\J\_\‘\ i

il
&y

Is.u

-
Y
WHo ~-

N¢ = §-5

mn
o ~ \
& = € i
s rgg\(
S O
o ~ N
b I
1 - p
" \o‘-p Q‘_‘
€3 A
\I.(V‘ ';‘ A
7 5 S
' — s o ——
> vy * — |
" el {
b a5 |
2 2\2 = o i l
P ‘ N i
-3 £ v 3
N 2
1 M 1 <):\“
= % | — )
T~- \"\\_‘
- /

/ :

;

s

o itian ’ FOE1 /Ganaral



=

k

i

|

i

g

L

J

L

i

i
L

CALCULATION SHEET

paGge 1O ofF 18

ENVIRONMENT &
MINFRASTRUCTURE PROJECT NO.
CLIENT NIYSDEC SUBJECT _Gpundunls S:u@,;‘ Prepared By DOF  Date 2-24-97
PROJECT _ [ e~berka) Rsn Vadys oncte dom Reviewed By DR .
b : Approved By Date
x
I— "
> -
]
-~ y,
AN
e
? .
- \
o . -
f
+ 95
o . / ]
o % AN
f ? kI —_— >
+ c < o))
o . u 2
¢ ; | W
— 9 =
- © |
) 4 | v o
~ -
>’ o
- -~
< - O
- > “~—— <)
:)_ .
L )
~ =
~ X A
— : S ¥
o A & ?
- & ® L
4 F ou e Y
(5 \ n ll‘. “ 1 ;{ ?
2 ' =V AN v
‘E o-‘ U)\ O‘ {:! Y
e
3
< . = ;
\\J = D z /@ ‘ ?
1) t ]
) < 2lr 7
= /\Nl-‘ ~ X
- __y()‘& ?
= 92 <> ("\ . 9 ; (a4
¥ 7
\"> N o if
- :r-' c-:\ o
e
Z37



RUST Rust Environment & Infrastructure

CALCULATION SHEET race I oF I3
PROJECT NO.

“ cuent_NT7SDEC suBsecT _ Rechar v Prepared By DDF  pate 2 R5-47

PROJECT _( _amlmecland Do Reviewed By Date
” Approved By Date
- L\M\* Q'G S lu&a\_ E-X(.G.\lu'kkd\ DU‘-J(A'*\'(‘“‘ \ = -

on Swaec Boq c. Y

RS | - i)

'_ ' Geomtwadr Tlow 1At VARG @er Acvam

:&rOvﬁé’wof?U | ‘F‘Ow ﬁowx c,\ \L/\& %ovfc; TO (<Y é,u\,\nq%/::(:?:cj\'\
: - - X \enatwh of - HMend\ = /g Fu
o - ¥ 2 l
. ) Q o ___\K_(‘ }“ - \\ ) X W\\-\:ﬂ SRR _K: \\‘33§W\“4— Coﬁév&\\l\*j -’2'%6_F-‘
! 1 - . L3 luj*rk /é.s‘iunu Sty . 40;
- e Tis B L et ‘H‘Mc\f\ T grovadwa Maund
- L 200 £ il
. = z
o : Q =% Q ‘Zé ((30) (J‘ L) (.’g ‘) \'\ -— gq'&‘\ah*ti +\'\\(_Kn(55 q‘\" \(‘9,.('
- 2 4L2u ) . T == e
- ’ S H S +apdad +\'\<.\<M53 s Fer
= 2R3 I 4 748 50l . ey . 5 aq
5 * Ut ..H:ojm | i(_,_s_"_‘L [“‘W> 0
. o e Loy Vheowh Band, o s __'__'_::-”_f,
Qzkif = K-";— A T{'_z %6 FHfig  Neeas 15" X0
0= 3fap fassemd _gedunt)
T Gs@ 86)(04)(970003 TR ,__“'_5%;;‘“' P O

4

Tt S‘\ar& O 4.\ S"“\(f“ak ?) 3. R)O T 8'} '39'““ s

- Rev. 11/94 scale 4 sqf nch

FO51/General



CLIENT

Rust Environment & Infrastructure

CALCULATION SHEET

N/SDE. -5 S% SUBJECT _ Tucte Dam

PROJECT Cuenbiclind Bon RBRR Mathod

PAGE 12 OF / (]
PROJECT NO.

Prepared By © /%  pate 2 i 24/?7
Reviewed By Date
Approved By Date

3 ;;-wfe_é", e - Dadd ?o( DM"\ o P'P((Q@ W\‘k\’\bl _,+_

1 == T
by ‘wla/éf K= 0-2%6 ‘q‘/évg
g Zfg ' -
bz Ljg =20/ f,

Type . | ‘ £
—— CASL(D_ F/ e B -—T-r -25 S i
LT/ = Be '

B _ O?{ 9 () éﬁos*o\
Hioawe 0§ —o %Y

- -~-~~-—"——“*“““£°~5~@  aetetviam K_l\\’“ ] *_AL_ég M

b= 19/{s” = oug _.S_/_D_____.__;
o : (")1 P
'l{lﬂ\*os :-ria‘r

“fu- 1%

Cwi& @j _,Og Ka. 23 co 525__7_@_

= @ ~

Eh

sz, / 0-2X%6 \V‘L .
1 \'z' %G - w____ i
‘ I — O
—— LZS : -
1 11 1T {
j ¢ H : i
oV ? : ; !
d . : ‘
. ' : | be bl
Rev. 11/94 F051/General

scale: 4 sq.Jinch



RUST Rust Environment & Infrastructure

CALCULATION SHEET

PAGE _!3 oF 13

- PROJECT NO.
cuent __N\WSDEC sUBJECT _ Yo *s Daw Prepared By DD  Date dzi/w
PROJECT__ Combre lond Bon _ Sexge  HRRR Reviewed By Daté
N\k'\“\“k ‘ Approved By Date
a N - ey HPV@& N\:\t\ol (oa'\'l\\utl e
:. - Acea tT-l PR L{,:Q.__V.{_Z:-OQE_ b= N il S
O -|—TE-—1-0-¥3 ,797-{57"1"*0— '''''' '
—— — e

————
— ]

o ke

- 0-%3

LI e W

e {

Pl i

ey

Sy T )_ B

. ‘”"4;'.'9 ke M
X 3 ThY
| . _
o “‘-_—-‘_TX' —_ .
h_-.___7£ VT T "':?—()TI X :
' K
ML TP J;L(Z_ b PRI S-S T A\ %\—‘-—» :-17(-_’-:2
i ——J sfea arocudl, JAT Thel = o ————
e . S N — S wARER s W
¥\> L s K\ - ——
_Q'"— \\ . H 2 o
=4 R =370
¥ ] BN A
i e 0.2 = O‘;fﬂ::.-}a?j'?i
Rev. 11/94 @e: 4s<;|Jinch : FO&/General




RUST Rust Environment & Infrastructure

CALCULATION SHEET

race ! or 18

e PROJECT NO.
cuent_N\/SDEC -5S€  supsect l‘(a\q Vol Prepared By ©DF Date2/2°f/"7
PROJECT_Comimuclan) Bon _Single Shat €ile Reviewed By Date

' H M@ N\A-\\ml Approved By Date
B E ok:.)— \n LO.QULL SU\S-L(MS._“__BA_?\Q N\«‘A'\'*: L~ S SR
W) = s\u,l" i :
oo Wb - Fow g
e, s - ¥ e
Lo O, Dae, ¥ e I MY -
Lase D i . o s e Sy e,

S &%,z LB+ -

Send
fEo AT _sle s LI i T—’k—iT/_»- Lma:
T e R R ik X Phis- ‘"—‘—"T\l R e x _"‘_—K—‘—:- “tXto (,r\/
/M —6{ B e

 CaneD s —3. 00 S=-o-38 __l.__c‘.J._~ o Sk =orog

—4: O"‘ - —tloS "fi:”\\*” L o = i 3 i
S AT L‘\Lm;
® == e
‘& g (et B SRSy .5 ) L. SO0 i - “
GES" . |
i = Kb
JEL =(0 zse)@)(@ 45)
ke — = 3> 3h0 &
L : % - 7" i L)( /“WO
=R 174 , - _
i iz Qdﬂ MN\
R 0.4 GE |
Rev. 11/;:% @e: 4sqﬁncﬁ } F05.1/G;neral



-1

UST Rust Environment & Infrastructure

CALCULATION SHEET

NYSDE

ey : i
CLIENT SUBJECT Hs, onbar

-
page 1> oF 18

PROJECT NO.

Prepared By DOF pate 2-26-97

PROJECT _C b lsnd Bu_\J

o Sl Thalk Cou

Reviewed By Date

Approved By Date

CPARR "N\E\lt ﬁ‘ \.mgk

S")S-‘ﬂ'\s.__

- Q—L

e L N L e - S
\ Ll
Cos O £ -5 Kz—:o @;”“ LI, ~ de-zs e
T s—— 3 [ e
N

el 2%’ 9; Zous -

Lo fr
2 B

-

Ve lvtizfow ooy

0,08 .. .

Qg =05

Caod®. Ky > oo SZe=3® Todizqgo o
$=5:5 SiTz.0.08 o(‘r =SMo = oz - A
SRSV - 7| R ) S -
I&_‘@, Aol A= \n(H %) )

C«:.& @ Z»O K,z O___Q O . )
Lo @D ST exd, = 28 o=l J,Q €Lm) £5-28=37

= e

0254

el

Ka—> o S-ezy T=diTHo

S @ oL e ey

Rev 11/94 scale: 4 sqJinch

F051/General



RUST Rust Environment & Infrastructure

CALCULATION SHEET

pace I{ oF _/i

PROJECT NO.
- CLIENT NYSDé(/ SUBJECT ’ﬂo\.q \)f\&gf‘ Prepared By TP oeis 2-2(-47
PROJECT (o enberlon) 'B% Poble Shed @l Reviewed By Date
(Coavamd ) Approved By _ Date
- DIBRR Ml ~ Doble shut Ole Condawsl N
| ";;LW:%JZ =0 [£:025| $=0'5 B
s LG TR
. B s SRR L E ey R N
e e S p—
| L ET iR
. s e — D%
R . \, 6 /__ — S
- T | 3O
77‘0 ! . _ e i . e Pt
;/\\(/\ 3 iy (g SO N N, K \\ -
O ra—— P HoNF]
N D o @
e 5 = i
| A (02507
| SR ,..J = : / ‘ (')__}?\_____
] "T’O R : : .
. / 4 BRE N i _1'-100 |
= os—— Q= /S 2 gpm
] _ —
o Re\;.‘11/94 scale: 4 sqJinch F051/Ge.neral



m Rust Environment & Infrastructure

CALCULATION SHEET PaGE | 7 OF /3
PROJECT NO.

cuent__ WNYSDEC susJecT _ OYec X \ Prepared By D~ pate
PROJECT __ ([ smberlont Pu Vol Shuut i Reviewed By Date

Cu \ L Approved By Date

M Obk *\IL G C\\QQ,K r‘d«: (Y D e QOO C«’CD

e LT %\w& R Y gk HARR M) _cales
(SN 156K foc. b Shack
et el ? 1 ]Q Lo W\ cades :

i Ma 'f'__" o HARR WGl (e 2

K s s e e ..___L< 1.~ \{ 2

o hde
e = g - = O qc&z e e e R Q. «.w:._... e —
\< AN -{\j . e = 0.55

A = (O 4;5)(0-'2 20 (7} Sk (0-s5)TN02%)

B s . AL L}% g\ ;,_'3/00 f{" ‘ L 7_“‘15.@_2:_&%—..}(05@

P——— =

Rev. 11/94 - scale: 4 sqJinch FO051/General



Cu""\bt./\unl ‘Bﬁb

v\lu‘“s\l‘\fb 9&;-@;‘\«"“m _To‘\u\s~ IO\,(‘ ] 1z

Ve 3 Fip | e Rpcd B T T) | Aoy | Sipt 15l | ov_| DR
]“L“\P : 753\,0&(4 2.5 3.75 REARAN 230"'358 37212,29 _— 2,11
NELT 2.09% }2.{7 )53 3.53 L‘;’ 57 3-60 369 5-5'5’ 2/ 5L/.{u .13 132
9 %4 03 fo-5>’ 2.24 |- 20 \3%0 2-%9 2.0 337? Y. ¥y _?.9°§?.-/c A-7
1942 167 Y 32 .57 (T 162 30 1299 700 35V sy |09
T‘)‘G 2.17 :i‘l ¥ . 300 3-Y7 %Z-J‘Tiir Jog9 12.2572.9¢ f’s.v/ :/. 7y /¢
_::77‘-1 [ 96 1 I6 )9 2.5y _.5;"-03 EF 200 5377 ey Eo‘g, T L
L7 3% 0-74 T/ 75 0-97 3.23 239 3J0 2.7) 1350 Oas f/».57\ Y13 f’ 0.6
T447 4.1y ’o g Q 33 2.0 f) 67 S?gs /. 90 ?3.«,75 366 293 2.9y ; o
7196 288~ 2.81 5% 2.7 324 7.49 w53 2.4 190 2-4%; /-4
145~ 042 — 1% 3oy (Saw = 390 206 - ey |29 3.2
. f\\lﬂ [-50 19% 1. 7% V)b ;2:’5“‘(’2.‘3“5;3.L1§_'j,q..1 ;7,33 2.0% |2.29 ?|‘3§
Total of 12 Mondl, A, ot alos

- L L SR . -y A

- rs 75

- 0.048 n/ff, &2 0-07 alfley

- — 6-0v LIO3 ﬂ- x 234 Rure v 43, 560 fi4%
- do.3 lacr
T B €D 4 Pug gal A | don,

_ &, " TR
- 4 ‘-lé.-ZLc)‘w\ _




APPENDIX A
- ATTACHMENT A-1.5

Comparison of Sludge Bed Removal Methods



-

—

Comparison of Sludge Bed Removal Methods
Cumberland Bay Sludge Bed Site

Comparison of Sludge Bed Removal Methods

Alternative 3 Series - Off-Site Disposal

Conceptual designs were developed for three main sludge removal scenarios for the purposes of comparing costs. The
cost comparison was performed to determine if significant cost savings could be gained using a specific technology.
The three scenarios evaluated are:

1. Primarily Hydraulic Dredging (Dry excavation restricted to shoreline only)

2. Combination (Approximately half of bed removed through dry excavation and the remaining through
dredging).

3. Complete Dry Excavation

The conceptual designs for each Scenario are described in the following pages. A summary of the costs for each
scenario are provided on the attached Tables, Comparison of Sludge Bed Removal Methods.

Rust Environment and Infrastructure Appendix A-1.5 Page |
G\CUMBLAND\FINALFS\COMPARE.WP6 39304.10004



Comparison of Sludge Bed Removal Methods
Cumberiand Bay Sludge Bed Site

Scenario 1: Primarily Hydraulic Dredging (Dry excavation restricted to shoreline only)

Removal of Sludge Bed and Shoreline Sediments

Prior to dredging, 2,800 feet of temporary sheet pile would be installed along the perimeter of the dredge area to
provided a lower energy hydraulic environment in which to perform dredging. The alignment of the sheet pile wall is
shown on Figure 4.1 of the text. This would allow the dredge to be more stable in the water enhancing precision
dredging techniques. If resuspension results for dredging, the sheet pile wall would also limit transport of suspended
sludge material. The design of the dredging program would provide a performance specification to minimize turbidity
and suspended solids concentrations in the immediate area of the dredge.

The volume of sludge to be removed is approximately 93,000 cy. A dredge rate of 500 cy/day was used which assumes
removal of 93,000 cy in 6 months (see Construction Timeline on Figure 4.8). Under this scenario it is anticipated that
two, 1,000 gpm capacity Mudcat-type dredges, capable of entering shallow areas (approximately 2 foot minimum draft)
and equipped with a horizontal auger, cutter head or suction head would be used for studge bed sediment removal. This
estimate would include dredging during two dredging (summer) seasons.

The shoreline sediments (estimated to be 7,900 cy) would be removed through dewatering using a separation barrier
and removal using land-based or barge-mounted mechanical excavators.

Performance monitoring for dredging and shoreline excavation would include collection of samples from the upper 6
inches of the sediments after completion of sludge bed removal to confirm that the remedial action objectives have been
achieved. Samples would be collected at similar locations as used during the SC.

Sludge Dewatering

The hydraulic dredging process would reduce the solids content of the siudge from approximately 30% (based on testing
results of untreated sludge) to approximately 5% due to the significant addition of water resulting from slurrying.
Laboratory bench-scale testing indicated that filter pressing would be the most efficient dewatering method, reducing
the slurry from 95% to 55% moisture content. This process would include addition of solidification agent on a 5% basis
and is estimated to reduce the volume of the dredged sludge from 93,000 cy (in place) to 60,000 cy. Polymers or filter
pre-coats may be used to increase the efficiency of the filter pressing process.

Water Treatment System

Laboratory testing of water produced through the process of filter pressing the untreated sludge samples indicates that
treatment for PCBs and carbon oxygen demand (COD) would be required. The treatment system would be comprised
of the following series of components: '

aeration; :
polymer/alum application;
flocculation and clarification;

sand filtration; and

granular activated carbon filtration.

Water would be tested prior to and after treatment to evaluate performance of the system and to ensure that New York
SPDES criteria are met. Final discharge of the treated water would be directly to the bay or to the local POTW. If water
is discharged to the bay, construction of an outfall structure and placement of the outfall outside the dredge area may
be necessary to reduce erosion and potential resuspension of sediment. For purposes of the cost estimate, it is assumed
that water will be discharged to the bay.

Rust Environment and Infrastructure Appendix A-1.5 Page 2
GACUMBLAND\FINALFS\COMPARE. WP6 39304.10004



Comparison of Sludge Bed Removal Methods
Cumberland Bay Sludge Bed Site

Off-Site Disposal

The volume of sludge to be transported for off-site disposal is estimated to be 60,000 cy (80,000 tons) assuming all of
the sludge is dewatered using the filter press. This scenario assumes that 90 percent of the sludge would be non-
hazardous and suitable for disposal at a Part 360 permitted solid waste landfill and 10 percent would require disposal
at a TSCA hazardous waste landfill.

Rust Environment and Infrastructure ' Appendix A-1.5 Page 3
G:\CUMBLAND\FINALFS\COMPARE. WP6 39304.10004



Comparison of Sludge Bed Removal Methods
Cumberland Bay Sludge Bed Site

Scenario 2: Combination (Dry Excavate 51,000 cy/Hydraulically Dredge 42,000 cy)

Removal of Sludge Bed and Shoreline Sediments

During the first season of remedial activities the water treatment and sludge filter press dewatering system (described
later) would be constructed. Concurrently, the southern portion of a dewatering containment wall would be constructed
along the perimeter of the deeper portions of the sludge bed. The alignment of the dewatering containment wall is
shown on Figure A-1b. The southern portion of the containment wall will be a single or double sheet pile wall
embedded in the dense till underlying the 15 to 20 feet of natiiral sands and silts. For cost estimating purposes a double
sheet pile wall cofferdam is assumed to be necessary although a pre-design study should be performed to evaluate the
efficacy and cost effectiveness of a single sheet pile wall. The northern portion of the dewatering containment wall will
be constructed of portable dam sections during the second construction season. This dewatering containment wall will
cutoff a surface water intake pipe (operated by Georgia Pacific) located at the convergence between Wilcox Dock and
the breakwater. This intake would need to be relocated to a point outside the contained area until completion of the
remediation project.

The second construction season would begin with installation of the portable dam (Portadams are assumed to be used).
Upon completion of the Portadam installation, the contained area would be dewatered approximately 1 foot to allow
removal of the shoreline sediments and construction of a groundwater interceptor trench as shown on Figure A-1b. The
contained area would be drawn down approximately 1 foot drawdown by high volume pumps (totaling approximately
4,000 gpm) suspended in the water (possibly near Wilcox Dock) so as not to draw up sludge. The water would be
discharged directly into the Bay without treatment since no disruption of the sludge bed would have occurred which
could potentially impact surface water quality. Attachment A-1.4 of this Appendix details the assumptions used for
estimating maintenance dewatering rates. A conservative factor of safety of 5 (i.e., pumping rates are multiplied by 5)
has been applied to the seepage components of the maintenance dewatering estimates based on professional experience
and an understanding of the uncertainties related to estimating seepage.

The location and design of the groundwater interceptor trench would be selected to intercept groundwater discharging
to the Bay and to transport the water to a location outside the contained area. The interceptor trench would be designed
to have adequate capacity to handle stormwater runoff from storm drain outlets located along the intercepted portion
of the shoreline. It is assumed that treatment of groundwater would not be necessary, although no evaluation of potential
upgradient contamination sources has been performed. Sludge identified along the shoreline would be removed prior
to installation of the interceptor trench to eliminate potential contact with PCBs. The shoreline sludge (estimated to be
7,900 cy) would be removed using land-based or barge-mounted mechanical excavators, dewatered if necessary via filter
pressing, and transported to an off-site landfill. For cost estimating purposes, no dewatering of the shoreline sediments
has been assumed. Installation of the interceptor trench would require excavation of an estimated 15,000 cy of sediment.
This sediment is assumed to be clean and could be stockpiled for use at the site (i.e., for berm construction or site
restoration). Completion of the interceptor trench would end the first season of remedial activities. Installation of the
interceptor trench may be postponed until the second construction season if over-wintering of the system would present
significant problems with operation. ‘

Upon completion of the interceptor trench, the contained area would be further dewatered to expose the majority of the
relatively shallow sludge bed area. For the purpose of this FS it is assumed that water would be drawn down and
maintained at an elevation of approximately 88 feet above mean sea level (approximately 7 feet below the average lake
elevation of 95 feet amsl). Achieving a 7 foot drawdown in the contained area would initially require removal of
approximately 10 million gallons (removed at an estimated rate of 2,000 gpm over a 3 to 4 day period) and maintenance
pumping at a rate 6 million gpd (including safety factor of 5 for the seepage component). This water would be drawn
from suspended pumps (possibly located near Wilcox dock) and discharged directly into the Bay without treatment since
no disruption of the sludge bed would have occurred which would have a potential impact to surface water quality.

Concurrent with dewatering in the contained area, pumping from the groundwater interceptor trench would be initiated.
The trench is anticipated to yield 1.1 million gpd (including a factor of safety of 5 for seepage and 75 gpm stormwater
inflow) which would be discharged, unireated, to a location outside the contained area.

Rust Environment and Infrastructure Appendix A-1.5 Page 4
G:ACUMBLAND\FINALFS\COMPARE. WP6 39304.10004



Comparison of Sludge Bed Removal Methods
Cumberland Bay Sludge Bed Site

Once drawdown is stabilized, construction of access roads in the dewatered area would begin and a collection trench
would be constructed adjacent to the Portadam. The collection trench would be designed to collect water seeping
through or under the Portadam, and to transport it to sumps where it can be pumped directly into the Bay. This water
would not need treatment since it would not come in contact with the sludge bed. A berm or other drainage control
structure would be constructed to prevent surface runoff from the contained area from draining into the cofferdam
collection trench. The collection trench is anticipated to collect an estimated seepage value of 5.8 million gpd. This
would reduce maintenance dewatering of the contained area (from the suspended pump) to approximately 250,000 gpd.

It is estimated that 51,000 cy of sludge would be exposed for conventional excavation. It is assumed that 50% of this
sludge (25,500 cy) would not require dewatering in a filter press, i.e., the sludge would be dry enough to load for
transport to an off-site landfill. The remaining 50% would be excavated and transported to the on-site filter press
dewatering system using common excavation equipment and trucks.

Concurrent with dry excavation hydraulic dredging would be initiated in the wet portion of the contained area, which
is estimated to contain 42,000 cy of sludge. For the purpose of this FS it is anticipated that two, 1,000 gpm capacity
Mudcat-type dredges, capable of entering shallow areas (approximately 2 foot minimum draft) and equipped with a
horizontal auger or cutter head, would be used for sludge bed sediment removal. A conservative dredge rate was
estimated based on completing the project in the most efficient time frame. This dredge rate is estimated to be 340
cy/day which is based on removal of 42,000 cy in 5 months (see Construction Time Line on Figure 4.5).

Once hydraulic dredging has commenced, water pumped from the wet portion of the contained area would be treated
prior to discharge to the Bay. Dredge slurry would be dewatered using the filter press dewatering system. Water from
the filter press would be treated and recirculated into the dredge process or discharged to the Bay. Filter cake would
be stabilized as necessary, tested and transported to an off-site landfill.

Performance monitoring for dredging and excavation would include collection of samples from the upper 6 inches of
the sediments after completion of sludge bed removal to confirm that the remedial action objectives have been achieved.
Samples would be collected at similar locations as used during the SC.

Sludge Dewatering

The hydraulic dredging process would reduce the solids content of the sludge from approximately 30% (based on testing
results of untreated sludge) to approximately 5% due to the significant addition of water resulting from slurrying. An
evaluation of sludge dewatering methods including gravity drainage and filter pressing was conducted and indicated
that due to the relatively high disposal costs, the method that most efficiently dewaters the dredge slurry should be used
for the off-site disposal alternatives. Laboratory bench-scale testing indicated that filter pressing would be the most
efficient dewatering method, reducing the slurry from 95% to 55% moisture content. This process would include
addition of solidification agent on a 5% basis and is estimated to reduce the volume of the dredged sludge from 42,000
to approximately 26,500 cy. The filter press could also dewater the anticipated 25,500 cy of dry excavated sludge,
reducing the in place moisture content of 70% to the predicted 55%. This would reduce the 25,500 cy to 16,000 cy.
Polymers or filter pre-coats may be used to increase the efficiency of the filter pressing process.

Water Treatment System

Laboratory testing of water produced through the process of filter pressing the untreated sludge samples indicates that
treatment for PCBs and carbon oxygen demand (COD) would be required. The treatment system would be comprised
of the following series of components:

e  aeration;
*  polymer/alum application;
* flocculation and clarification;
o sand filtration; and
o granular activated carbon filtration.
Rust Environment and Infrastructure Appendix A-1.5 Page 5

G:\CUMBLAND\FINALFS\COMPARE.WP6 39304.10004



J

Comparison of Sludge Bed Removal Methods
Cumberland Bay Sludge Bed Site

Water would be tested prior to and after treatment to evaluate performance of the system and to ensure that New York
SPDES criteria are met. Final discharge of the treated water would be directly to the bay or to the local POTW. If water
is discharged to the bay, construction of an outfall structure and placement of the outfall outside the dredge area may
be necessary to reduce erosion and potential resuspension of sediment. For purposes of the cost estimate, it is assumed
that water will be discharged to the bay.

Off-Site Disposal

The volume for off-site disposal would vary based on the amount of sludge that is dewatered using the on-site filter press
system. Hydraulically dredged sludge would require dewatering for stabilization purposes prior to off-site disposal.
It would be more economical to dispose of the dry excavated material without filter pressing if it is characterized as non-
hazardous and if it passes a paint filter test without adding a significant quantity of stabilization agent. Filter pressing
of the dry excavated material would only be warranted if it must be disposed as a TSCA hazardous waste or it has a high
moisture content.

The volume of sludge to be transported for off-site disposal is estimated to be 68,000 cy (88,000 tons) based on
combining the volume of the dewatered hydraulically dredged sludge (26,500 cy), the dewatered dry excavated sludge
(16,000 cy) and the non-dewatered dry excavated sludge (25,500 cy). Costs were compared for disposing the material
at a variety of facilities. This scenario assumes that 90 percent of the sludge would be non-hazardous and suitable for

disposal at a Part 360 permitted solid waste landfill and 10 percent would require disposal at a TSCA hazardous waste
landfill.

Rust Environment and Infrastructure Appendix A-1.5 Page 6
G\CUMBLAND\FINALFS\COMPARE WP6 39304.10004



Comparison of Sludge Bed Removal Methods
Cumberland Bay Sludge Bed Site

Scenario 3: Dry Excavation Only
Removal of Sludge Bed and Shoreline Sediments

During the first season of remedial activities the water treatment and sludge filter press dewatering system (described
later) would be constructed. Concurrently, the southern portion of a dewatering containment wall would be constructed
along the perimeter of the deeper portions of the sludge bed. The alignment of the dewatering containment wall is
shown on Figure A-1b. The southern portion of the containment wall will be a single or double sheet pile wall
embedded in the dense till underlying the 15 to 20 feet of natural sands and silts. For cost estimating purposes a double
sheet pile wall cofferdam is assumed to be necessary although a pre-design study should be performed to evaluate the
efficacy and cost effectiveness of a single sheet pile wall. The northern portion of the dewatering containment wall will
be constructed of portable dam sections during the second construction season. This dewatering containment wall will
cutoff a surface water intake pipe (operated by Georgia Pacific) located at the convergence between Wilcox Dock and
the breakwater. This intake would need to be relocated to a point outside the contained area until completion of the
remediation project.

The second construction season would begin with installation of the portable dam (Portadams are assumed to be used).
Upon completion of the Portadam installation, the contained area would be dewatered approximately 1 foot to allow
removal of the shoreline sediments and construction of a groundwater interceptor trench as shown on Figure A-1b
(included at the end of this Attachment). The contained area would be drawn down approximately 1 foot by high
volume pumps (totaling approximately 4,000 gpm) suspended in the water (possibly near Wilcox Dock) so as not to
draw up sludge. The water would be discharged directly into the Bay without treatment since no disruption of the sludge
bed would have occurred which could potentially impact surface water quality. Attachment A-1.4 of this Appendix
details the assumptions used for estimating maintenance dewatering rates. A conservative factor of safety of 5 (i.e.,
pumping rates are multiplied by 5) has been applied to the seepage components of the maintenance dewatering estimates
based on professional experience and an understanding of the uncertainties related to estimating seepage.

The location and design of the groundwater interceptor trench would be selected to intercept groundwater discharging
to the Bay and to transport the water to a location outside the contained area. The interceptor trench would be designed
to have adequate capacity to handle stormwater runoff from storm drain outlets located along the intercepted portion
of the shoreline. It is assumed that treatment of groundwater would not be necessary, although no evaluation of potential
upgradient contamination sources has been performed. Sludge identified along the shoreline would be removed prior
to installation of the interceptor trench to eliminate potential contact with PCBs. The shoreline sludge (estimated to be
7,900 cy) would be removed using land-based or barge-mounted mechanical excavators, dewatered if necessary via filter
pressing, and transported to an off-site landfill. For cost estimating purposes, no dewatering of the shoreline sediments
has been assumed. Installation of the interceptor trench would require excavation of an estimated 15,000 cy of sediment.
This sediment is assumed to be clean and could be stockpiled for use at the site (i.e., for berm construction or site
restoration). Completion of the interceptor trench would end the first season of remedial activities. Installation of the
interceptor trench may be postponed until the second construction season if over-wintering of the system would present
significant problems with operation.

Upon completion of the interceptor trench, the contained area would be further dewatered to expose the sludge bed area.
For the purpose of this FS it is assumed that water would be drawn down and maintained at an elevation of
approximately 88 feet above mean sea level (approximately 7 feet below the average lake elevation of 95 feet amsl).
Water would also be pumped out of deeper ponded areas within the contained area (i.e., south side of Wilcox Dock).
Maintenance pumping is anticipated to be at a rate 6 million gpd (including safety factor of 5 for the seepage
component). Initially water would be drawn from suspended pumps (possibly located near Wilcox dock) and discharged
directly into the Bay without treatment since no disruption of the sludge bed would have occurred which would have
a potential impact to surface water quality. Once most of the water is pumped from the contained area, maintenance
water would be treated until “clean” sumps have been constructed along the perimeter of the containment wall.

Concurrent with dewatering in the contained area, pumping from the groundwater interceptor trench would be initiated.
The trench is anticipated to yield 1.1 million gpd (including a factor of safety of 5 for seepage and 75 gpm stormwater
inflow) which would be discharged, untreated, to a location outside the contained area.

Rust Environment and Infrastructure Appendix A-1.5 Page 7
G:\CUMBLAND\FINALFS\COMPARE.WP6 39304.10004



Comparison of Sludge Bed Removal Methods
Cumberiand Bay Siudge Bed Site

Once drawdown is stabilized, construction of access roads in the dewatered area would begin and a collection trench
would be constructed adjacent to the Portadam and sheet pile cofferdam. The collection trench would be designed to
collect water seeping through or under the containment wall, and to transport it to sumps where it can be pumped
directly into the Bay. This water would not need treatment since it would not come in contact with the sludge bed. A
berm or other drainage control structure would be constructed to prevent surface runoff from the contained area from
draining into the cofferdam collection trench. The collection trench is anticipated to collect an estimated seepage value
of 6 million gpd. This would reduce maintenance dewatering of the contained area (from the suspended pump) to
approximately 250,000 gpd.

It is estimated that 93,000 cy of sludge would be exposed for conventional excavation. It is assumed that 50% of this
sludge (46,500 cy) would not require dewatering in a filter press, i.e., the sludge would be dry enough to load for
transport to an off-site landfill. The remaining 50% would be excavated and transported to the on-site filter press
dewatering system using common excavation equipment and trucks. Water from the filter press would be treated and
recirculated into the filter-press process or discharged to the Bay. Filter cake would be stabilized as necessary, tested
and transported to an off-site landfill.

Performance monitoring for excavation would include collection of samples from the upper 6 inches of the sediments
~ after completion of sludge bed removal to confirm that the remedial action objectives have been achieved. Samples
would be collected at similar locations as used during the SC.

Sludge Dewatering

This process would include addition of solidification agent on a 5% basis and is estimated to reduce the volume of the
dredged sludge from 42,000 to approximately 26,500 cy. The filter press would dewater the anticipated 46,500 cy of
dry excavated sludge, reducing the in place moisture content of 70% to the predicted 55%. This would reduce the

46,500 cy to 29,000 cy. Polymers or filter pre-coats may be used to increase the efficiency of the filter pressing process.

Water Treatment System

Laboratory testing of water produced through the process of filter pressing the untreated sludge samples indicates that
treatment for PCBs and carbon oxygen demand (COD) would be required. The treatment system would be comprised
of the following series of components:

aeration;

polymer/alum application;
flocculation and clarification;

sand filtration; and

granular activated carbon filtration.

Water would be tested prior to and after treatment to evaluate performance of the system and to ensure that New York
SPDES criteria are met. Final discharge of the treated water would be directly to the bay or to the local POTW. If water
is discharged to the bay, construction of an outfall structure and placement of the outfall outside the dredge area may
be necessary to reduce erosion and potential resuspension of sediment. For purposes of the cost estimate, it is assumed
that water will be discharged to the bay.

Off-Site Disposal
The volume of sludge to be transported for off-site disposal is estimated to be 76,000 cy (100,000 tons) based on
combining the volume of the dewatered dry excavated sludge (29,000 cy) and the non-dewatered dry excavated sludge

(46,500 cy). Costs were compared for disposing the material at a variety of facilities.

This scenario assumes that 90 percent of the sludge would be non-hazardous and suitable for disposal at a Part 360
permitted solid waste landfill and 10 percent would require disposal at a TSCA hazardous waste landfill.

Rust Environment and Infrastructure Appendix A-1.5 Page 8
G:\CUMBLAND\FINALFS\COMPARE.WP6 39304.10004



TABLE A-1
Comparison of Sludge Removal Costs for Off-Site Disposal Alternative
Cumberland Bay Sludge Bed Site

Alternative Alternative Alternative
3d 3d 3d
Removal by Removal by Removal by
Hydraulic Combination of Dry
Dredging Dry Exc./Hyd. Dredg. Excavation
Hydraulic dredging $1,116,000 $504,000 -
Shoreline sediment removal $474,000 $181,700 $181,700
Suspended sediment control $672,000 - =
Dewatering containment wall - $3,189,986 $3,189,986
Maintenance dewatering - $262,000 $262,000
Dry sludge excavation - $579,000 $873,000
Monitoring $222,000 $222,000 $222,000
CDF construction - - -
Sludge dewatering $3,255,000 $2,441,250 $1,627,500
Water treatment system $1,198,855 $1,198,855 $760,465
Wetlands restoration $160,000 $160,000 $160,000
" Total Direct Costs: $7,097,855 $8,738,791 $7,276,651
Off-site disposal
Treatment by Incineration (100%) $88,000,000 $96,800,000 $110,000,000
Haz. Waste Landfill (100%) $16,350,000 $17,950,000 $20,350,000
Com. Solid Waste Landfill (100%) $5,150,000 $5,630,000 $6,350,000
Munic. Solid Waste Landfill (100%) $2,750,000 $2,990,000 $3,350,000
90% Commercial - 10% Hazardous $6,270,000 $6,890,000 $7,750,000
90% Municipal - 10% Hazardous $4,110,000 $4,520,000 $5,050,000
Total Present Worth Costs:
Includes:
Engineering (25%) Based on Total Direct Costs only (Disposal Costs not included)
Contingency (20%) Based on combined Total Direct Costs and Disposal Costs
Bottom Restoration $550,000 $550,000 $550,000
Off-Site Disposal as specified
Treatment by Incineration (100%) $116,441,890 $129,381,247 $143,101,144
Haz. Waste Landfill (100%) $30,461,890 $34,761,247 $35,521,144
Com. Solid Waste Landfill (100%) $17,021,890 $19,977,247 $18,721,144
Munic. Solid Waste Landfill (100%) $14,141,890 $16,809,247 $15,121,144
90% Commercial - 10% Hazardous $18,365,890 $21,489,247 $20,401,144
90% Municipal - 10% Hazardous $15,773,890 $18,645,247 $17,161,144
Note:
1. Costs associated with any necessary predesign studies are not included.
RUST ENVIRONMENT AND INFRASTRUCTURE 39304.003

COSTSUM1.XLS - 5/14/97 Cumberland Bay Siudge Bed



TABLE A-2

Sludge Removal and Processing, Site Restoration

' Unit
Item Quant. Cost Unit Cost
Sheet Pile Cofferdam (total cost) $3,189,986
Double sheet piling including x-members and backfill | 116,363 $22 sf $2,559,986
Portadam (installed/demobed two seasons) 7,000 $90 If/mo $630,000
Maintenance Dewatering (total cost) $262,000
2000 gpm pump 1 $10,000 Is $10,000
1000 gpm pumps (along Portadam containment wall) 4 $5,000 ea $20,000
200 gpm pumps (in groundwater interceptor trench) 3 $2,000 ea $£6,000
collection sumps (piping and construction) 7 $10,000 ea $70,000
Dewatering labor (continuious pumping) 90 $1,500 day $135,000
. Piping & appurtenances 3,000 $7 If $21,000
Shoreline Sediment Removal (w/o Portadam) 7,900 $23 cy $181,700
Sediment Excavation - Dry (combined alternative) $579,000
Access Roads (bank run w/ geotextile) 4,650 $30 cy $139,500
Excavate Groundwater Interceptor Trench 15,000 $5.5 cy $82,500
Dry Sludge Removal (eq't & labor to scrape & load) 51,000 $5.5 cy $280,500
Raking Sediment (for moisture reduction) 25,500 $3 cy $76,500
Sediment Excavation - Dry (dry excavation only) $873,000
Access Roads (bank run w/ geotextile) 4,650 $30 <y $139,500
Excavate Groundwater Interceptor Trench 15,000 $5.5 cy $82,500
Dry Sludge Removal (eq't & labor to scrape & load) 93,000 $5.5 cy $511,500
Raking Sediment (for moisture reduction) 46,500 $3 cy $139,500
Hydraulic dredging (combined alternative) 42,000 $12 cy $504,000
Total monitoring costs $222,000
Performance and discharge monitoring 1 $20,000 s $20,000
Environmental monitoring
Air monitoring 7 $20,000 mos $140.000
Water montoring 7 $6,000 mos $42.000
Post sludge removal confirmatory sampling 100 $200 test $20,000
Sludge Dewatering (100%) _ 93,000 $35 cy . $3,255,000
Sludge Dewatering (75%) 69,750 $35 cy $2,441,250
Sludge Dewatering (50%) 46,500 $35 ¢y $1,627,500
Bottom restoration (1 foot of sand) 60,000 $20 cy $1,200,000
Wetlands restoration 4 $40,000 acre $160,000
Total Direct Costs $8,465,986

RUST ENVIRONMENT AND INFRASTRUCTURE
DREGCOMP.XLS - 4/18/97

39304.003

Cumberiand Bay Sludge Bed



=

TABLE A-3
Cost Estimate

Water Treatment System Costs - Hydraulic Dredging Options (Scenarios 1 & 2)

Unit
Item Quant. Cost Unit Cost

Direct Capital Costs:

Pumps and Piping to treatment system:

CDF dewatering pumps (2/cell), 1000 gpm 6 $2,500 each $15,000

Piping to water treatment 2,000 $40 If $80,000

Aerated Surge tank:

Modutank (86,000 gal) 1 $17,890 mo $17,890

Aeration blower & piping 1 $5,000 each $5,000

Flocculation/Clarification (250,000 gal):

Coagulant addition (assume alum) 1 $30,000 Is $30,000

Modutank - 250Kgal, baffled, serpentine layout 1 $93,965 Is $93,965

Flocculant mixers 4 $5,000 each $20,000

Pump to filters 2 $3,500 each $7,000

Filtration and Adsorption:

Pressure sand filters (8' dia x 6' SWD) 2 $60,000 each $120,000

GAC adsorbers - 10' dia., 2-stage, pre-piped 2 $156,000 each $312,000

Outfall:

Piping 200 $100 If $20,000
. |Outfall structure 1 $5,000 each $5,000

Site Preparation and Installation:

Electrical service 1 $10,000 Is $10,000

Site grading, levelling, stone placement 1 $25,000 Is $25,000

Instrumentation and controls 1 $30,000 Is $30,000

Temporary piping systems 1 $40,000 Is $40,000

Enclosures _ 1 $20,000 Is $20,000

Drain, prep for winter and re-start in spring 1 $40,000 Is $40,000

Plant Operation and Maintenance: .

Operator (2-shift) 180 $1,000 days $180,000

Technician (1-shift) 180 $450 days $81,000

Sludge cleaning from clarifier 2 _ $10,000 each $20,000

Electricity (assume 1 MGD @ 30'TDH) 3.4E+05 $0.08 Kw-hr $27,000

TOTAL $1,198,855

See Appendix A for supplemental information regarding cost estimates.

RUST ENVIRONMENT AND INFRASTRUCTURE
WTRTREAT.XLS - 5/14/97

39304.003

Cumberiand Bay Sludge Bed



TABLE A-3 (Continued)
Cost Estimate

Water Treatment System Costs - Dry Excavation Only (Scenario 3)

WTRTREAT.XLS - 4/18/97 :

Unit
Item Quant. Cost Unit Cost
Direct Capital Costs:
Pumps and Piping to treatment system:
Piping to water treatment 500 $40 If $20,000
Aerated Surge tank: _
Modutank (43,000 gal) | $9,000 mo $9,000
Aeration blower & piping 1 $3,000 each $3,000
Flocculation/Clarification (250,000 gal):
Coagulant addition (assume alum) 1 $15,000 Is $15,000